1500cc - Hoods, Frames & Fittings

!

01. CHA86 - HOOD - BLACK - WITH HEADER RAIL

CHA86 - BLACK VINYL HOOD WITH HEADER RAIL

Quantity required - 1

02. CHA87Z - HOOD - BLACK - WITHOUT HEADER RAIL

CHA87Z - BLACK VINYL HOOD WITHOUT HEADER RAIL

Quantity required - 1

03. 7H9864 - SILVER BUTTON

7H9864 - DURABLE DOT SILVER BUTTON

Quantity required - 4 - Upto chassis number:- G-AN4-66225, upto H-AN9-77590

Quantity required - 6 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

04. 7H9866 - METAL SOCKET

7H9866 - DURABLE DOT METAL SOCKET

Quantity required - 4 - Upto chassis number:- G-AN4-66225, upto H-AN9-77590

Quantity required - 6 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

05. 610624 - METAL STUD

610624 - DURABLE DOT METAL STUD

Quantity required - 2 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

06. 7H9868 - BASE

7H9868 - DURABLE DOT BASE - HOLDS STUD TO FABRIC

Quantity required - 2 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

07. 552964 - FASTENER

552964 - FASTENER

Quantity required - 8 - Upto chassis number:- G-AN4-66225, upto H-AN9-77590

Quantity required - 6 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

08. 551684 - FASTENER NUT

551684 - FASTENER NUT

Quantity required - 8 - Upto chassis number:- G-AN4-66225, upto H-AN9-77590

Quantity required - 6 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

08a. TFS106 - 'TENAX' FASTENER

TFS106 - HOOD TO COCKPIT SIDE - 'TENAX' FASTENER

Quantity required - 8 - Upto chassis number:- G-AN4-66225, upto H-AN9-77590

Quantity required - 6 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

09. AHA9052 - HEADER RAIL - BLACK

AHA9052 - BLACK HEADER RAIL

Quantity required - 1

10. AHA7350 - SEAL

AHA7350 - RETAINER SEAL

Quantity required - 1

11. BHH2273 - SEAL

BHH2273 - HEADER RAIL SEAL

Quantity required - 1

12. CRST114 - DECAL

CRST114 - HOOD STOWAGE INSTRUCTIONS DECAL - INSIDE HEADER RAIL

Quantity required - 1

13. GHF600 - RIVET

GHF600 - RETAINER TO HEADER RAIL RIVET

Quantity required - 1

14. 610624 - METAL STUD

610624 - DURABLE DOT METAL STUD

Quantity required - 2

15. GHF400 - SCREW

GHF400 - PAD & HOOD TO HEADER RAIL SCREW

Quantity required - 6

16. AHH6439 - PAD - HEADER RAIL

AHH6439 - END OF HEADER RAIL PAD

Quantity required - 2

18. AHA7709 - CATCH - CHROME

AHA7709 - OVER CENTRE CHROME CATCH

Quantity required - 2 - Upto chassis number:- G-AN4-60440, upto H-AN9-72033

19. WL700101 - WASHER - SPRING 3/16 in.

WL700101 - SPRING WASHER - 3/16"

Quantity required - 4

20. 53K126 - SCREW

53K126 - CATCH TO HEADER RAIL SCREW

Quantity required - 4

21. AHA8185 - RETAINING STRIP

AHA8185 - HOOD TO REAR OF COCKPIT RETAINING SEAL

Quantity required - 1

22. 610624 - METAL STUD

610624 - DURABLE DOT METAL STUD

Quantity required - 7

23. ZCT605 - SCREW

ZCT605 - RETAINING STRIP TO REAR OF COCKPIT SCREW

Quantity required - 7

24. AHA9051 - HOOD FRAME - BLACK

AHA9051 - BLACK HOOD FRAME

Quantity required - 1

25. SF604061 - SCREW

SF604061 - HEADER RAIL TO HOOD FRAME SCREW

Quantity required - 6

26. RA608236 - RIVET

RA608236 - STUD TO HOOD FRAME RIVET

Quantity required - 2

27. 610624 - METAL STUD

610624 - DURABLE DOT METAL STUD

Quantity required - 2

nla2-j

28. AHA9060 - WEBBING - BLACK - CENTRE - NLA

AHA9060 - BLACK CENTRE WEBBING STRIP - NO LONGER AVAILABLE

From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

nla2-j

29. AHA9175 - WEBBING - BLACK - SIDE - NLA

AHA9175 - BLACK SIDE WEBBING STRIP - NO LONGER AVAILABLE

From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

nla2-j

30. AHA8371 - PLATE - NLA

AHA8371 - WEBBING TO HOOD FRAME PLATE - NO LONGER AVAILABLE

31. RA608176 - RIVET

RA608176 - PLATE & WEBBING TO HOOD FRAME RIVET

Quantity required - 4 - Upto chassis number:- G-AN4-66225, upto H-AN9/77590

Quantity required - 6 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

32. AHA8295 - PACKING PIECE

AHA8295 - HOOD FRAME TO BODY PACKING PIECE

Quantity required - 2

33. GHF301 - WASHER - 5/16 X 5/8

GHF301 - WASHER - 5/16 X 5/8

Quantity required - 6

34. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 6

35. GHF103 - SCREW

GHF103 - HOOD FRAME TO BODY SCREW

Quantity required - 6

36. AHA8082 - BRACKET

AHA8082 - TONNEAU RAIL OR HARD TOP BRACKET

Quantity required - 2

37. GHF301 - WASHER - 5/16 X 5/8

GHF301 - WASHER - 5/16 X 5/8

Quantity required - 6

38. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 6

39. GHF103 - SCREW

GHF103 - HOOD FRAME TO BODY SCREW

Quantity required - 2

39a. SH605091 - SCREW

SH605091 - BRACKET & HOOD FRAME TO BODY

Quantity required - 4

40. AHA9054 - VELCRO STRIP

AHA9054 - VELCRO STRIP - Fitted to cockpit side

Fitted to chassis number:- from G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

Quantity required - 2

41. AD606043 - SCREW - REAR

AD606043 - REAR VELCRO STRIP TO BODY SCREW - Fitted to cockpit side

Fitted to chassis number:- from G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

Quantity required - 2

42. RMP212 - SCREW - FRONT

RMP212 - FINISHER & FRONT VELCRO TO BODY SCREW - Fitted to cockpit side

Fitted to chassis number:- from G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

Quantity required - 2

43. PWZ102 - FLAT WASHER - 1/8 ID

PWZ102 - FLAT WASHER - 1/8 ID - Fitted to cockpit side

Fitted to chassis number:- from G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

Quantity required - 2

44. WL700061 - SPRING WASHER

WL700061 - SPRING WASHER - Fitted to cockpit side

Fitted to chassis number:- from G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

Quantity required - 2

45. AHA9061 - DOMED NUT

AHA9061 - DOMED NUT - Fitted to cockpit side

Fitted to chassis number:- from G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

Quantity required - 2

nla2-j

46. AHA7796 - RIVET - NLA

AHA7796 - STUD TO WINDSCREEN PILLAR RIVET - NO LONGER AVAILABLE

47. 610624 - METAL STUD

610624 - DURABLE DOT METAL STUD - fITTED TO WINDSCREEN PILLAR

Quantity required - 4

48. 97H717 - PEG

97H717 - LIFT THE DOT PEG - Fitted to dash top

Quantity required - 4

49. 2K4936 - WASHER

2K4936 - LEATHER WASHER - Fitted to dash top

Quantity required - 4

50. WL700101 - WASHER - SPRING 3/16 in.

WL700101 - SPRING WASHER - 3/16" - Fitted to dash top

Quantity required - 4

51. GHF206 - NUT

GHF206 - NUT - Fitted to dash top

Quantity required - 4

52. 610624 - METAL STUD

610624 - DURABLE DOT METAL STUD - Fitted to rear bulkhead trim panel

Quantity required - 4

53. 7H9868 - BASE

7H9868 - DURABLE DOT BASE - Fitted to rear bulkhead trim panel

Quantity required - 4

54. LFP116 - PEG

LFP116 - LIF THE DOT PEG - Fitted on heel board, behind seats

Quantity required - 4

55. AD606043 - SCREW

AD606043 - PEG TO HEEL BOARD SCREW

Quantity required - 8

59. GHF206 - NUT

GHF206 - NUT - Fitted on cockpit side

Quantity required - 6

60. WL700101 - WASHER - SPRING 3/16 in.

WL700101 - SPRING WASHER - 3/16" - Fitted on cockpit side

Quantity required - 6

61. AHA8310 - WASHER

AHA8310 - PLAIN WASHER  - Fitted on cockpit side

Quantity required - 6

62. TFP1006 - PEG - 'TENAX'

TFP1006 - 'TENAX' PEG - Fitted on cockpit side

Quantity required - 6

63. RA608236 - RIVET

RA608236 - STUD TO INSIDE EDGE OF 'B' POST RIVET

Quantity required - 6

64. 610624 - METAL STUD

610624 - DURABLE DOT METAL STUD

Quantity required - 2

65. GAC5063X - FITTING KEY

GAC5063X - 'TENAX' FITTING KEY

66. GAC5060X - FITTING KEY

GAC5060X - DURABLE DOT FITTING KEY

67. AHA8324 - STOWAGE BAG

AHA8324 - HOOD COVER STOWAGE BAG

68. AHA8288 - COVER

AHA8288 - HOOD STOWAGE COVER - With fasteners, without velcro strips

Fitted to chassis number:- Upto G-AN4-66225, upto H-AN9-77590

Quantity required - 1

68a. CHA93 - COVER

CHA93 - VINYL HOOD STOWAGE COVER - With fasteners, without velcro strips

Fitted to chassis number:- from G-AN4-66226, G-AN5, G-AN6, upto H-AN9-77590, H-AN10 & A-AN10

Quantity required - 1

69. 7H9866 - METAL SOCKET

7H9866 - DURABLE DOT METAL SOCKET

Quantity required - 13

70. 7H9864 - SILVER BUTTON

7H9864 - DURABLE DOT SILVER BUTTON

Quantity required - 13

71. 551684 - FASTENER NUT

551684 - FASTENER NUT

Quantity required - 8 - Upto chassis number:- G-AN4-66225, upto H-AN9-77590

Quantity required - 6 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

72. 552964 - FASTENER

552964 - FASTENER

Quantity required - 8 - Upto chassis number:- G-AN4-66225, upto H-AN9/77590

Quantity required - 6 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10

72a. TFS106 - 'TENAX' FASTENER

TFS106 - COCKPIT SIDE - 'TENAX' FASTENER

Quantity required - 8 - Upto chassis number:- G-AN4-66225, upto H-AN9-77590

Quantity required - 6 - From chassis number:- G-AN4-66226, G-AN5, G-AN6, from H-AN9-77591, H-AN10 & A-AN10